NATIONAL WATER SUPPLY & DRAINAGE BOARD (NWSDB)
MINISTRY OF WATER SUPPLY AND DRAINAGE
THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA

PREPARATORY SURVEY
ON

ANURADHAPURA NORTH

INTEGRATED WATER SUPPLY PROJECT
IN
THE DEMOCRATIC SOCIALIST REPUBLIC
OF
SRI LANKA

FINAL REPORT
(VOLUME Il : APPENDICEYS)

FEBRUARY 2013

JAPAN INTERNATIONAL COOPERATION AGENCY

NJS CONSULTANTSCO.,LTD.
in Association with

NIHON SUIDO CONSULTANTSCO., LTD.

GE

JR ()

13-041







The Preparatory Survey on Anuradhapura North Integrated Water Supply Project

Final Report

Appendix 1.2

Appendix 2.1
Appendix 2.2
Appendix 2.3

Appendix 3.1
Appendix 3.2(a)

Appendix 3.2(b)
Appendix 3.2(c)
Appendix 3.3
Appendix 3.4

Appendix 4.1
[...]
improved. The water quality did not show any progressive or improvement and hit equilibrium
state 3 to 4 weeks (1 week for sand filter No.3) after the commencement of the pilot plant

App.5.2-11



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report

operation. In addition, due to deterioration in the raw water quality, the treated water quality was
also similarly worsened. The similar results were observed from each sand filter without

noticeable difference.

Turbidity of each Filter
—+— No.1 Filter
25 —|—*— No.2 Filter
—— No.3 Filter
20
15
10
5
0 HHH\’:HC\D\HHH;’\H;H’:H;\HH\C\V}H\L\D\H':\HG’HH\H‘\\'\H;‘H\‘\.DH\;H\C;H‘\\‘H\;‘\H‘\DH\;H;\\‘\\‘H\;H;D\Hc\n\
Color of each Filter
—+— No.1 Filter
60 —— No.2 Filter
—4— No.3 Filter
50 /
20 | Xt‘\
20 \
10 \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\:\‘\\\;r\\\\\\\;\\\c;\\\\\\;‘\\\\\\\;\\;\\\\\\\;\\\\\\;
Figure 5 Water Quality Comparison of Each Sand Filter
35 Comparison of Color

The colors of raw water and the treated water were compared as shown in the pictures below:

App.5.2-12



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report

Type-1 Bottle Water

P Bottle Water > VA
Turbidity:9.2 Turbidity:0 Turbidity:10.2 Turbidity:0 Turbidity:12.5 Turbidity:0
Color:26.5 Color:0 Color:27.0 Color:0 Color:31.0 Color:0

Type-3

Sacred City WTP Bottle Water Sacred City WTP Type-1 B Wahalkada Sacred City WTP

Tap Water Turbidity:0 Tap Water Turbidity:9.2 Raw Water Raw Water
Turbidity:9.4 Color:0 Turbidity:9.4 Color:26.5 Turbidity:15.1 Turbidity:25.0
Color:20.5 Color:20.5 Color:36.5 Color:42.0

Thuruwila WTP Bottle Water

Tap Water idity:

) Wa Turbidity:0
Turbidity:4.5 Color:0
Color:12.0

Picture 1 Water Color Comparison of Raw and Treated Water

After the treated water in the pilot plant was compared with the treated water from the Sacred
City WTP and Thuruwila WTP where water was treated using rapid sand filter system, the
treated water from the pilot plant was much more yellowish green color. Since the water in
Wahalkada Tank, which is one of the project water sources, in comparison with the water in
Thissa Tank, which is water source for Sacred City WTP, had the similar color of yellowish
green. Therefore with the result of the pilot plant, the implementation of ecological
purification/slow sand system will not improve the color of the water in the Wahalkada Tank.
In addition, the removal rate of the turbidity in pilot plant is worse than that in Thuruwila WTP.
The turbidity of the treated water in Sacred City WTP is higher due to the treatment process was
not functioned properly since the facilities have been aged and the filter sand was contaminated
by over used. Near the end of the pilot plant operation, the sand of existing rapid sand filter was
started to be replaced with new.

App.5.2-13



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report

4 The Situation of the Pilot Plant
The pilot plant was terminated on August 28, 2012 due to the water source quality was

worsened, and the pictures of the roughing fitters and others were taken to show the conditions.
To describe the observed conditions of the water source, a portion of the submerged water pump
was above the water surface, and the silt from the bottom of the reservoir was pumped up.

Roughing Filter : 5cm from surface

Roughing Filter : Surface

Picture 2 Roughing Filter

Nol. Filter . No2. Filter
Operation days : 57days e oz.
P ¥ y Operation days : 54days
e R e e i
o el e = — -
- e 1 Submergible Pump }M_ =

—~

-~ -::Sﬂ_h,

No3. Filter
Operation days : 34days
Picture 3 Sand Filter Surface and Intake Pumps

App.5.2-14



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report

4.1 Roughing Filter

When the installed valve at the bottom of the roughing filter was opened for drain, a large
amount of silt was observed. The removal of the turbidity by the roughing filter can be assumed
to be effective. Reddish worms from the drained silt were also observed. Therefore, it can be
stated that in addition to the physical turbidity removal, the biotical removal can be performed
by the roughing filter. On the surface of the roughing filter, algae activities and a large amount
of feces from organisms were observed. Approximately 5 cm below the surface, these
mentioned above activities were much less observed.

4.2. Sand Filter

In sand filter No.1, sand as the filtration media was exposed because algae were removed from
the surface a week prior to the pilot plant termination. In sand filter No.2, the green algae were
thriving because enough time was passed for algae to grow. In sand filter No.3, green algae
were not one of the dominated organisms, but the surface was covered by feces from organisms
and algae. Filter No2 changed into the present state, after becoming like filter No3.

5. Observation

During the pilot plant operation, the water in the water source and the roughing filter contained
much higher turbidity than water suitable for slow sand filter systems. Therefore, this condition
was not suitable for ecological purification system to function properly and efficiently. Even the
velocity in the sand filters were set lower than the original calculated velocity, the turbidity was
insufficiently removed, less than 5 degrees. For the color, no difference was observed and the
treated water was yellowish green color. The following table shows the water quality including
the removal rates of turbidity and colors.

The water source used for the pilot plant operation was taken during the middle of dry season
which could affect the experiment results. For a purpose of the portable water sources, the
Anuradhapura North Water Supply project is proposed to intake the water from Mahakandarawa
Tank and Wahalkada Tank, which currently used only for the irrigation purpose. With the
additional intake of the water for the portable water purpose, the water levels in both tanks can
be lower than the current condition, and the similar condition to the Anuradhapura City Water
Supply can be predicted. In considerations of the above conditions and results, the
implementation of ecological purification system or slow sand filter system for the project is not
suitable and recommended. In conclusion, the implementation of rapid sand filter system is
recommended for the Anuradhapura North Water Supply project. And also it is recommended to

App.5.2-15



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report

install ACF (Active Carbon Filter) as soon as possible to remove the odor, if a bad odor
occurred in the treated water for a long period, after operation of Phase - 1 facility started.

Table3  Raw water and Treated water quality

Nol filter No2 filter No3 filter
Duration of Pilot Plant Jul.3"-Aug.28™ Jul.6™-Aug.28™ Jul.24™-Aug.28™
(57days) (54days) (36days)
Raw water
Turbidity Ave.(degree) 26.5 26.8 30.2
Color Ave.(degree) 49.1 49.9 56.1
Roughing filter water
Turbidity Ave.(degree) 175 17.7 20.1
Color Ave.(degree) 39.5 40.2 45.2
Removal Rate Comparing with
Raw water
Turbidity (%) 34 34 33
Color (%) 20 19 19
Filter Water
Turbidity Ave.(degree) 10.3 12.9 12.6
Color Ave.(degree) 30.6 33.1 34.1
Removal Rate Comparing with
Raw Water
Turbidity (%) 61 52 58
Color (%) 38 34 39
Removal Rate Comparing with
Roughing Filter Water
Turbidity (%) 41 27 37
Color (%) 23 18 25

App.5.2- 16




The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

| APPENDIX 5.2(c) |
WTP CAPACITY CALCULATION FOR MAHAKANADARAWA PHASE 2

1. General
1.1 1) Plant Capacity o Q = 19,000 m3/d
= 792 m3/hr
= 13.2 m3/min
= 0.22 m3/s
2) Production loss = 50 %
3) Production capacity o Q = 18,100 m3/d
1/10

App. 5.2-17


Yamashita
テキストボックス
 APPENDIX 5.2(c)


Final Report

The Preparatory Survey on Anuradhapura North Integrated Water Supply Project
WTP Capacity Calculation for Mahakanadarawa Phase 2

1.2 Flow diagram

Overflow Receiving well
Recovery
Focculator of the
backwash
Overflow Sedimentation Sludge
Tank
Blower Rapid Sand | Backwash Backwash
Filter Recycle Tank
Overflow
Clear water Thickener
Tank
Sludge
L Lagoon Pump station Drying Bed
Discharge to a Discharge to a
Served area
waterway waterway
2/10

App.5.2-18



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

2. Receiving Well
2.1 Design Criteria

1) Detention Time : > 1.50 min
2.2 Design
1) Units : = 1
2) Length : = 400 m
3) Width : = 4.60 m
4) Depth : = 6.00 m
5) Effective capacity : = 110.4 m3
6) Detention Time : = 8.4 min ...0OK
3. Flash Mixing
3.1 Type
Hydraulic mixing by using a weir.
3.2 Design Criteria
1) Gvalue : > 100 /s
2) Effective fall at the weir : = 1.00 m ...0OK
The energy provided by a weir with
an effective fall of 0.3m provides a G
value of 1000 s-1 at 20 C.
4. Flocculator
4.1 Type
Baffle channels
4.2 Design Criteria
1) Detention Time : = 20 min.
to 40 min.
2) Gvalue : = 10 /s
to 75 Is
3) GT value : = 23,000
to 210,000
4.3 Design
1) Number of Baffle Channels : = 8
2) Unit flow : = 1.6 m3/min
3) Number of stages of the Baffle ;
channel = 5 stages
4) Effective capacity of Baffle Channels
(refer to the Baffle channels
caluculation) = 62.8 m3
5) Detention Time = 38.0 min ...0OK

6) G value (refer to the Baffle
channels caluculation) : = 27 Is ...OK
7) Gt value (refer to the Baffle

channels caluculation) 72,694 ...OK

5. Sedimentation Tank
5.1 Type

3/10
App.5.2-19



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

High-rate clarification by using upflow plate settlers

5.2 Design Criteria

1) Surface Load of the plate settlers :a = 7 mm/min
to 14 mm/min
2) Upward flow velocity oV < 80.0 mm/min
3) Effluent Weir Load : < 350 m3/day/m
5.3 Design
1) Sedimentation tank
- Units : = 8
- Unit flow : = 1.6 m3/min
- Length : L = 10.40 m
- Width W = 4.00 m
- Depth : = 400 m

2) Characteristics of the plate

- Length of the plate : = 1.100 m
- Width of the plate : = 1.000 m
- Angle of the tilted plates : = 60 degree
- Spacing of the sloping parallel plates = 0.075 m
- Horizontal spacing of the sloping
parallel plates : = 0.087 m
- Height of the sloping plates : = 0.953 m
- Effective settling area of the plate : = 0.550 m2/plate

3) Number of the plates

- Total length of the plate settlers : = 8.000 m
- Total width of the plate settlers : = 3.000 m
- Number of the plates : = 277 plates

4) Surface load of the plates

- Flow rate ; = 1.6 m3/min

- Total effective area of the plates : = 152.4 m2

- Efficiency of the plates : = 90 %

- Surface load of the plates : = 12.0 mm/min  ...OK

5) Upward flow velocity

- Flow rate ; = 1.6 m3/min
- Projected area of the plate settlers = 24 m2
- Upward flow velocity through
projected area of the plate settlers = 69 mm/min ...OK

6) Effluent Weir

- Number of effluent weirs : = 12 weirs/train
- Length of effluent weir : = 400 m

- Diameter of the orifice on the weir = 0.03 m

- Perimeter of the orifice : = 0.09 m

- Spacing between orifices : = 0.10 m

- Number of orifices : = 78 per trough
- Total number of orifices : = 936 per train

- Total length of the perimeter of the

4/10
App. 5.2-20



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

orifices : = 88.17 m
- Effluent Weir Load : = 27 m3/day/m ...OK

5.4 Average Sludge Production
1) Dry Solid Sludge

- Average turbidity : = 10.0 NTU
- Coefficient converting turbidity to SS: = 1.0

- Amount of dry solid sludge : = 0.2 t/d

2) Dry Alum Sludge

- Alum dosage as Al,(SO,)°18H,0 = 60.0 mg/L
- Percentage of Al,O4 : = 16.0 %

- Solid alum dosage ; = 1.1 t/d

- Amount of dry alum sludge ; = 0.3 t/d

3) Dry Sludge Production Rate
- Total amount of dry sludge : = 0.5 t/d

4) Wet Sludge Production Rate
- Percentage of solids to water : = 0.2 %
- Total amount of wet sludge : = 234.5 m3/d

6. Rapid Sand Filter
6.1 Type

Down Flow, Single Media

6.2 Design Criteria

1) Filtration Rate : < 200.0 m/d
2) Filter Area per Unit : < 150.0 m2
6.3 Design
1) Units : = 8
2) Unit flow : = 2,375 m3/min
= 1.6 m3/min
3) Unit flow during one unit washing : = 2,714 m3/min
= 1.9 m3/min

4) Length of the filter : L = 550 m
5) Width of the filter W = 3.00 m
6) Width of the gullet : = 1.30 m
7) Maximum water depth above filter

media : = 200 m
8) Type of filter media X = Sand
9) Effective size of filter media : = 1.2 mm
10) Depth of filter bed : = 1.2 m
11) Unit Filtration Area : = 16.50 m2
12) Filtration Rate : = 143.9 m/d ...0OK
13) Filtration Rate during one unit

washing = 164.5 m/d ...0OK
14) Filter Washing Frequency : = 1 /d
15) Filter Washing Rate

- Air scouring rate : = 1.00 m3/m2/min

- Air scouring duration : = 5.00 min

5/10

App. 5.2-21



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

- Backwashing rate ; = 0.25 m3/m2/min
- Backwashing duration : = 10.00 min
- Backwashing rate per filter : = 4.13 m3/min
; = 0.07 m3/sec
16) Washing Water Discharge Rate
- Loss of settled water : Vs = 47.3 m3/unit/wash
- Backwashing amount Vb = 41.3 m3/unit/wash
- Vs+Vb ; = 88.6 m3/unit/wash
- Total amount for washing : = 708.4 m3/d
- Ratio of washed water to the
amount of water treated : = 3.7 %

7. Clear Water Tank
7.1 Design Criteria

1) Detention Time : = 1.00 hours
7.2 Design
1) Units : = 2
2) Length : = 17.00 m
3) Width : = 8.00 m
4) Depth : = 400 m
5) Effective capacity X = 1,088.0 m3
6) Detention Time X = 1.4 hrs ...OK
8. Thickener
8.1 Design Criteria
1) Detention time of the sludge : = 24 hours
to 48 hours
2) Loading rate of solids per surface : = 10 kg/m2/d
area to 20 kg/m2/d

8.2 Amount of the sludge (Inflow to Thickener)
1) Dry Solid Sludge
- Raw water turbidity (high turbidity)
4 times of average turbidity for

considering high turibidity period : = 40.0 NTU
- Amount of dry solid sludge : = 0.8 t/d
2) Dry Alum Sludge
- Alum dosage as Al,(SO,)°18H,0 = 100.0 mg/L
- Percentage of Al,O4 : = 16.0 %
- Solid alum dosage ; = 1.9 t/d
- Amount of dry alum sludge ; = 0.5 t/d
3) Total Amount of Dry Sludge ; = 1.2 t/d
4) Wet Sludge
- Percentage of sludge to water : = 0.2 %
- Total amount of wet sludge
(Inflow to Thickener) : = 612.6 m3/d
8.3 Design
6/10

App. 5.2-22



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

1) Units : = 2

2) Diameter = 10.00 m

2) Area : = 78.50 m2

4) Depth : = 400 m

5) Effective capacity : = 628.0 m3 ...0OK

8.4 Average Sludge Production (Outflow from Thickener)
1) Average Dry Sludge Production Rate
- Total amount of dry sludge : = 0.5 t/d

4) Wet Sludge Production Rate

- Percentage of solids to water : = 40 %
- Total amount of wet sludge
(Outflow from Thickener) : = 11.7 m3/d

9. Backwash Recycle Tank
9.1 Design Criteria
1) Tank must be large enough to
accommodate the oveflow from
thickener for 6 hours and waste
water of three sand filter backwash

discharge.
- Oveflow from the Thickener for 6
hours : = 150.2 m3
- Waste water of three filter backwash
discharge : = 265.7 m3
- Total (=required capacity) : = 4159 m3
2) Depth : D = 2 m
to 4 m
9.2 Design
1) Units : = 2
2) Length : = 14.00 m
3) Width : = 5.00 m
4) Depth : = 3.00 m
5) Effective capacity : = 420.0 m3 ...0OK
9.3 Return of the Water to Receiving Well
- The water is returned to Receiving
Well for 6 hours. : = 69.3 m3/hr
- Percentage of the water to the raw
water : = 8.8 %
11. Drying Bed
11.1 Design Guidance
1) Detention time to hold the sludge : > 3 months
to 4 months
2) Loading rate of solids per surface : = 40 kg/m2
area to 80 kg/m2
11.2 Amount of Sludge
1) Dry sludge on average : = 0.5 t/d

7/10
App. 5.2-23



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 2

2) Wet sludge on average ; = 11.7 m3/d
11.3 Design
1) Units : = 6
- Duty : = 4
- Stand-by (during the period of
dischrge of dry sludge from beds) : = 2
2) Length : = 20.00 m
3) Width : = 12.50 m
4) Depth : = 1.00 m
5) Effective capacity : = 1,000.0 m3
6) Detention time : = 3.0 months ...0OK
7) Loading rate : = 42.2 kg/m2 ...0OK
12. Lagoon

12.1 Design Guidance
Lagoon should be large enough to
hold overflow from receiving well for

20 min.

1) Overflow form receiving well : = 19,000 m3/d
: = 13.2 m3/min

1) Overflow form receiving well for 20

min. : = 263.9 m3

12.1 Design

1) Units : = 1
2) Length : = 27.00 m
3) Width : = 10.00 m
4) Depth : = 1.00 m
5) Effective capacity : = 270.0 m3 ...0OK

8/10
App. 5.2-24



¢T-T ¢ ddy

The Preparatory Survey on Anuradhapura North Integrated Water Supply Project

Final Report

Hydraulic Flocculation (Baffle Walls, Up and Down)

WTP Capacity Calculation for Mahakanadarawa Phase 2

Plant Capacity = 19,000 cu m/day
= 792 cu m/hour
= 13.2 cu m/min
= 0.220 cu m/sec
Number of flocculation channel : = 8 units
Item - . Nos. of Stages Between Raws
Descriptions Unit | Symbol
No. No. 1 No. 2 No. 3 No. 4 | No.5 | No. 6 | No. 7 | No.1&2 | No.2&3 | No.3&4 | No.4&5 | No.5&6 | No.6&7 No.7&8 No.8&9
1. General Descriptions
1) |Design capacity m3/d | (Q) 2,375 2,375 2,375 2,375 2,375 2,375 2375 | 2375 0
2) [Width of wall m (Ww) 0.900 0.900 0.900 0.900 0.900 0.600 0.600 0.600 0.600
3) |No. of wall in one raw - (Nw) 6 6 6 6 6 1 1 1 1
4) |Depth m 3.00 3.00 3.00 3.00 3.00
2. Loss of down flow
1) |[Downflow depth m (Hb) 0.08 0.10 0.15 0.20 0.25
2) [Downflow velocity m/s (vb) 0.380 0.310 0.200 0.150 0.120
3) |Downflow coefficent of friction loss - (fb) 35 35 35 35 35
4)  |No. of down flows 3 3 3 3 3
5) |hb= 0/2/9.8*vb™*no. of down flows m 0.0774 0.0515 0.0214 0.0121 0.0077 0.0000 | 0.0000 0.0000 0.0000 0.0000 0.0000
3. Loss of over flow
1) [Overflow depth m (Ho) 0.10 0.10 0.20 0.20 0.30 0.30 0.30 0.50 0.50
2) [Oveflow velocity m/s (vo) 0.305 0.305 0.153 0.153 0.102 0.153 0.153 0.092 0.000
3) |Downflow coefficent of friction loss - (fb) 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0
4)  |No. of over flows 3 3 3 3 3 1 1 1 1
4) |ho= fo*v0?/2/9.8*no. of over flows m 0.029 0.029 0.007 0.007 0.003 0.000 0.000 0.002 0.002 0.001 0.000
4. Loss of friction
1) [R=Wy*Le2/(Wiero) m (R) 0.180 0.180 0.180 0.180 0.180
2) [n=roughness coefficient - (n) 0.013 0.013 0.013 0.013 0.013
3) |ve=velocity mis | (vc) 0.051 0.051 0.051 0.051 0.051
4) |c?=1n*R¥ - (? 3,341 3,341 3,341 3,341 3,341
5) |Length of ditch m (Ly 55 55 55 55 55
6) [Length of wall m (Ly) 2.820 2.800 2.650 2.600 2.450
7) L =11+ Lwr(Nw+1) m (L) 25.240 25.100 24.050 23.700 | 22.650
8) |hf =L n*2vc2/RN(4/3) m 0.000 0.000 0.000 0.000 0.000
5. Total Loss of Head
1) [H=h +hy+h, [ m [ o2s1] 0106 0.080 0.029 0019] oou 0000 0000] 0002] 0002] o0001] 0000] o0.000] 0.000 0.000 0.000
6. G-value Total
1) [Volume of raw m3 %) 12.49 12.50 12.56 12.58 12.64 63|m3 (TTL Volume of Flloculation Basin)
2) |Detention time min M 757 7.58 7.62 7.63 7.67 38.1|min (TTL Detention Time
3) |[Density of Water (at 25 degree) kgim3 | (p) 997 |
4) |Viscosity of Water (x 10-3) kgim/s| (u) 0.898 Ave. Turbidity= 17.7
5) |Acceleration of Gravity m/s2 (9) 9.8 Ave G GCT= 1,286,684
6) [G=(H o -Qg/(V-u))"® s1 (©) 50.9 4.4 265 214 16.1 26.6
7) |[Gtvalue - 23,153 20,208 12,117 9,803 7,414 72,694 [(23,000 to 210,000)

9/10




The Preparatory Survey on Anuradhapura North Integrated Water Supply Project

Chlorine Dosage

1. Chlorine application points
1). Receiving Well (Pre-chlorination)
2). Clear Water Tank (Post-chlorination)

2. Flow rate for pre- and post chlorination:
19,000 m3/d
800 m3/hr

3. Dosage of pre-chlorination

Maximum 5.0 mg/L
Average 2.0 mg/L
Minimum 1.0 mg/L

4. Dosage of post-chlorination

Maximum 2.0 mg/L
Average 1.0 mg/L
Minimum 0.5 mg/L

5. Amount of Chlorine
Amount of chlorine can be calculated by using the formula:
V=QxRx1073

V: amount of chlorine to be used (kg/h)
Q: flow rate (m3/h)
R: chlorine dosage (mg/L)

WTP Capacity Calculation for Mahakanadarawa Phase 2

chlorine dosage am°“r.“ of
(mg/L) flow (m3/h) chlorine
(kg/h)
max. 5.0 800 4.0
Pre-chlorine ave. 2.0 800 1.6
min. 1.0 800 0.8
max. 2.0 800 1.6
Post-chlorine ave. 1.0 800 0.8
min. 0.5 800 0.4
. amount of total amount of
chlorzg]egyil_c;sage flow (m3/h) chlorine chlorine
(kg/h) (kg/h)
. Pre- 5.0 800 4.0
Maximum Post- 2.0 800 16 56
Pre- 2.0 800 1.6
Average Post- 1.0 800 0.8 24
L Pre- 1.0 800 0.8
Minimum Post- 0.5 800 0.4 1.2

6. Required number of chlorne cylinders to be used
Yield of chlorine gas from one ton cylinder without an evaporator

= 8.0 kg/h
Maximum amount of chlorine dosage
= 5.6 kg/h
Required number of cylinders
= 1 cylinders
Prepare 2 times to maintain chlorination during changeover of cylinders
= 2 cylinders

7. Storage of cylinders
Storage of cylinders
= 30 days for average dosage
Average amount of chlorine dosage
= 2.4 kg/h
57.6 kg/d
1,728.0 kg/month
1.7 t/month
Storage of cylinders for 30 days for average dosage
= 2 cylinders

10/10
App. 5.2-26




The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 1

APPENDIX 5.2 (d)
WTP CAPACITY CALCULATION FOR MAHAKANADARAWA PHASE 1

1. General
1.1 1) Plant Capacity o Q = 9,500 m3/d
= 396 m3/hr
= 6.6 m3/min
= 0.11 m3/s
2) Production loss = 50 %
3) Production capacity o Q = 9,000 m3/d
1/10

App. 5.2-27


Yamashita
テキストボックス
 APPENDIX 5.2 (d)


The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [

ggoog 00 Final Report

1.2 Flow diagram

WTP Capacity Calculation for Mahakanadarawa Phase 1

Overflow Receiving well
Recovery
Focculator of the
backwash
Overflow Sedimentation Sludge
Tank
Blower Rapid Sand | Backwash Backwash
Filter Recycle Tank
Overflow
Clear water Thickener
Tank
Sludge
L Lagoon Pump station Drying Bed
Discharge to a Discharge to a
Served area
waterway waterway
2/10

App. 5.2-28



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 1

2. Receiving Well
2.1 Design Criteria

1) Detention Time : > 1.50 min
2.2 Design
1) Units : = 1
2) Length : = 400 m
3) Width : = 4.60 m
4) Depth : = 6.00 m
5) Effective capacity : = 110.4 m3
6) Detention Time : = 16.7 min ...0OK
3. Flash Mixing
3.1 Type
Hydraulic mixing by using a weir.
3.2 Design Criteria
1) Gvalue : > 100 /s
2) Effective fall at the weir : = 1.00 m ...0OK
The energy provided by a weir with
an effective fall of 0.3m provides a G
value of 1000 s-1 at 20 C.
4. Flocculator
4.1 Type
Baffle channels
4.2 Design Criteria
1) Detention Time : = 20 min.
to 40 min.
2) Gvalue : = 10 /s
to 75 Is
3) GT value : = 23,000
to 210,000
4.3 Design
1) Number of Baffle Channels : = 4
2) Unit flow : = 1.6 m3/min
3) Number of stages of the Baffle ;
channel = 5 stages
4) Effective capacity of Baffle Channels
(refer to the Baffle channels
caluculation) = 62.8 m3
5) Detention Time = 38.0 min ...0OK

6) G value (refer to the Baffle
channels caluculation) : = 27 Is ...OK
7) Gt value (refer to the Baffle

channels caluculation) 72,694 ...OK

5. Sedimentation Tank
5.1 Type

3/10
App. 5.2-29



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 1

High-rate clarification by using upflow plate settlers

5.2 Design Criteria

1) Surface Load of the plate settlers :a = 7 mm/min
to 14 mm/min
2) Upward flow velocity oV < 80.0 mm/min
3) Effluent Weir Load : < 350 m3/day/m
5.3 Design
1) Sedimentation tank
- Units : = 4
- Unit flow : = 1.6 m3/min
- Length : L = 10.40 m
- Width W = 4.00 m
- Depth : = 400 m

2) Characteristics of the plate

- Length of the plate : = 1.100 m
- Width of the plate : = 1.000 m
- Angle of the tilted plates : = 60 degree
- Spacing of the sloping parallel plate:: = 0.075 m
- Horizontal spacing of the sloping
parallel plates : = 0.087 m
- Height of the sloping plates : = 0.953 m
- Effective settling area of the plate : = 0.550 m2/plate

3) Number of the plates

- Total length of the plate settlers : = 8.000 m
- Total width of the plate settlers : = 3.000 m
- Number of the plates : = 277 plates

4) Surface load of the plates

- Flow rate ; = 1.6 m3/min

- Total effective area of the plates : = 152.4 m2

- Efficiency of the plates : = 90 %

- Surface load of the plates : = 12.0 mm/min  ...OK

5) Upward flow velocity

- Flow rate ; = 1.6 m3/min
- Projected area of the plate settlers = 24 m2
- Upward flow velocity through
projected area of the plate settlers = 69 mm/min ...OK

6) Effluent Weir

- Number of effluent weirs : = 12 weirs/train
- Length of effluent weir : = 400 m

- Diameter of the orifice on the weir = 0.03 m

- Perimeter of the orifice : = 0.09 m

- Spacing between orifices : = 0.10 m

- Number of orifices : = 78 per trough
- Total number of orifices : = 936 per train

- Total length of the perimeter of the

4/10
App. 5.2-30



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 1

orifices : = 88.17 m
- Effluent Weir Load : = 27 m3/day/m ...OK

5.4 Average Sludge Production
1) Dry Solid Sludge

- Average turbidity : = 10.0 NTU
- Coefficient converting turbidity to SS: = 1.0

- Amount of dry solid sludge : = 0.1 t/d

2) Dry Alum Sludge

- Alum dosage as Al,(SO,)°18H,0 = 60.0 mg/L
- Percentage of Al,O4 : = 16.0 %

- Solid alum dosage ; = 0.6 t/d

- Amount of dry alum sludge ; = 0.1 t/d

3) Dry Sludge Production Rate
- Total amount of dry sludge : = 0.2 t/d

4) Wet Sludge Production Rate
- Percentage of solids to water : = 0.2 %
- Total amount of wet sludge : = 117.3 m3/d

6. Rapid Sand Filter
6.1 Type

Down Flow, Single Media

6.2 Design Criteria

1) Filtration Rate : < 200.0 m/d
2) Filter Area per Unit : < 150.0 m2
6.3 Design
1) Units : = 4
2) Unit flow : = 2,375 m3/min
= 1.6 m3/min
3) Unit flow during one unit washing : = 3,167 m3/min
= 2.2 m3/min

4) Length of the filter : L = 550 m
5) Width of the filter W = 3.00 m
6) Width of the gullet : = 1.30 m
7) Maximum water depth above filter

media : = 200 m
8) Type of filter media X = Sand
9) Effective size of filter media : = 1.2 mm
10) Depth of filter bed : = 1.2 m
11) Unit Filtration Area : = 16.50 m2
12) Filtration Rate : = 143.9 m/d ...0OK
13) Filtration Rate during one unit

washing = 191.9 m/d ...0OK
14) Filter Washing Frequency : = 1 /d
15) Filter Washing Rate

- Air scouring rate : = 1.00 m3/m2/min

- Air scouring duration : = 5.00 min

5/10

App. 5.2 -31



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Mahakanadarawa Phase 1

- Backwashing rate ; = 0.25 m3/m2/min
- Backwashing duration : = 10.00 min
- Backwashing rate per filter : = 4.13 m3/min
; = 0.07 m3/sec
16) Washing Water Discharge Rate
- Loss of settled water : Vs = 47.3 m3/unit/wash
- Backwashing amount Vb = 41.3 m3/unit/wash
- Vs+Vb ; = 88.6 m3/unit/wash
- Total amount for washing : = 354.2 m3/d
- Ratio of washed water to the
amount of water treated : = 3.7 %

7. Clear Water Tank
7.1 Design Criteria

1) Detention Time : = 1.00 hours
7.2 Design
1) Units : = 2
2) Length : = 17.00 m
3) Width : = 8.00 m
4) Depth : = 400 m
5) Effective capacity X = 1,088.0 m3
6) Detention Time X = 2.7 hrs ...OK
8. Thickener
8.1 Design Criteria
1) Detention time of the sludge : = 24 hours
to 48 hours
2) Loading rate of solids per surface : = 10 kg/m2/d
area to 20 kg/m2/d

8.2 Amount of the sludge (Inflow to Thickener)
1) Dry Solid Sludge
- Raw water turbidity (high turbidity)
4 times of average turbidity for

considering high turibidity period : = 40.0 NTU
- Amount of dry solid sludge : = 0.4 t/id
2) Dry Alum Sludge
- Alum dosage as Al,(SO,)°18H,0 = 100.0 mg/L
- Percentage of Al,O4 : = 16.0 %
[...]
9) Effective size of filter media : = 1.2 mm
10) Depth of filter bed : = 1.2 m
11) Unit Filtration Area : = 24.00 m2
12) Filtration Rate : = 151.0 m/d ...0OK
13) Filtration Rate during one unit

washing = 172.6 m/d ...0OK
14) Filter Washing Frequency : = 1 /d
15) Filter Washing Rate

- Air scouring rate : = 1.00 m3/m2/min

- Air scouring duration : = 5.00 min

5/10

App. 5.2 -41



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Wahalkada Phase 2

- Backwashing rate ; = 0.25 m3/m2/min
- Backwashing duration : = 10.00 min
- Backwashing rate per filter : = 6.00 m3/min
; = 0.10 m3/sec
16) Washing Water Discharge Rate
- Loss of settled water : Vs = 63.6 m3/unit/wash
- Backwashing amount Vb = 60.0 m3/unit/wash
- Vs+Vb ; = 123.6 m3/unit/wash
- Total amount for washing : = 988.8 m3/d
- Ratio of washed water to the
amount of water treated : = 3.4 %

7. Clear Water Tank
7.1 Design Criteria

1) Detention Time : = 1.00 hours
7.2 Design
1) Units : = 2
2) Length : = 21.00 m
3) Width : = 10.00 m
4) Depth : = 400 m
5) Effective capacity X = 1,680.0 m3
6) Detention Time X = 1.4 hrs ...OK
8. Thickener
8.1 Design Criteria
1) Detention time of the sludge : = 24 hours
to 48 hours
2) Loading rate of solids per surface : = 10 kg/m2/d
area to 20 kg/m2/d

8.2 Amount of the sludge (Inflow to Thickener)
1) Dry Solid Sludge
- Raw water turbidity (high turbidity)
4 times of average turbidity for

considering high turibidity period : = 40.0 NTU
- Amount of dry solid sludge : = 1.2 t/d
2) Dry Alum Sludge
- Alum dosage as Al,(SO,)°18H,0 = 100.0 mg/L
- Percentage of Al,O4 : = 16.0 %
- Solid alum dosage ; = 2.9 t/d
- Amount of dry alum sludge ; = 0.7 t/d
3) Total Amount of Dry Sludge ; = 1.9 t/d
4) Wet Sludge
- Percentage of sludge to water : = 0.2 %
- Total amount of wet sludge
(Inflow to Thickener) : = 935.0 m3/d
8.3 Design
6/10

App. 5.2-42



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Wahalkada Phase 2

1) Units : = 2
2) Diameter = 1250 m
2) Area : = 122.66 m2
4) Depth : = 400 m
5) Effective capacity : = 981.3 m3 ...0OK
8.4 Average Sludge Production (Outflow from Thickener)
1) Average Dry Sludge Production Rate
- Total amount of dry sludge : = 0.7 t/d
4) Wet Sludge Production Rate
- Percentage of solids to water : = 40 %
- Total amount of wet sludge
(Outflow from Thickener) : = 17.9 m3/d
9. Backwash Recycle Tank
9.1 Design Criteria
1) Tank must be large enough to
accommodate the oveflow from
thickener for 6 hours and waste
water of three sand filter backwash
discharge.
- Oveflow from the Thickener for 6
hours : = 229.3 m3
- Waste water of three filter backwash
discharge : = 370.8 m3
- Total (=required capacity) : = 600.0 m3
2) Depth : D = 2 m
to 4 m
9.2 Design
1) Units : = 2
2) Length : = 15.00 m
3) Width : = 5.00 m
4) Depth : = 4.00 m
5) Effective capacity : = 600.0 m3 ...0OK
9.3 Return of the Water to Receiving Well
- The water is returned to Receiving
Well for 6 hours. : = 100.0 m3/hr
- Percentage of the water to the raw
water : = 83 %
11. Drying Bed
11.1 Design Guidance
1) Detention time to hold the sludge : > 3 months
to 4 months
2) Loading rate of solids per surface : = 40 kg/m2
area to 80 kg/m2
11.2 Amount of Sludge
1) Dry sludge on average : = 0.7 t/id

7/10
App. 5.2-43



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggoog 00 Final Report
WTP Capacity Calculation for Wahalkada Phase 2

2) Wet sludge on average ; = 17.9 m3/d
11.3 Design
1) Units : = 6
- Duty : = 4
- Stand-by (during the period of
dischrge of dry sludge from beds) : = 2
2) Length : = 25.00 m
3) Width : = 15.00 m
4) Depth : = 1.00 m
5) Effective capacity : = 1,500.0 m3
6) Detention time : = 3.0 months ...0OK
7) Loading rate : = 43.0 kg/m2 ...0OK
12. Lagoon

12.1 Design Guidance
Lagoon should be large enough to
hold overflow from receiving well for

20 min.

1) Overflow form receiving well : = 29,000 m3/d
: = 20.1 m3/min

1) Overflow form receiving well for 20

min. : = 402.8 m3

12.1 Design

1) Units : = 2
2) Length : = 25.00 m
3) Width : = 12.00 m
4) Depth : = 1.50 m
5) Effective capacity : = 900.0 m3 ...0OK

8/10
App. 5.2 -44



Sp-7¢ ddy

The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [ ggog 0gd Final Report
WTP Capacity Calculation for Wahalkada Phase 2

Hydraulic Flocculation (Baffle Walls, Up and Down)

Plant Capacity 29,000 cu m/day
= 1,208 cu m/hour
= 20.1 cum/min

= 0.336 cu m/sec

Number of flocculation channel : = 8 units
Item - . Nos. of Stages Between Raws
Descriptions Unit | Symbol
No. No. 1 No. 2 No. 3 No. 4 | No. 5 | No. 6 | No. 7 | No.1&2 | No0.2&3 | No.3&4 | N0.4&5 | No.5&6 | No.6&7 No.7&8 No.8&9
1. General Descriptions
1) [Design capacity m3/d Q) 3,625 3,625 3,625 3,625 3,625 3,625 3,625 3,625 3,625 3,625 3,625 3,625 3,625
2) [Width of wall m (Ww) 0.900 0.900 0.900 0.900 0.900 0.900 0.900 0.900 0.900 0.900 0.900 0.900 0.900
3) |No. of wall in one raw - (Nw) 4 4 4 4 4 4 4 1 1 1 1 1 1
4) |Depth m 3.00 3.00 3.00 3.00 3.00 3.00 3.00
2. Loss of down flow
1) [Downflow depth m (Hb) 0.10 0.12 0.15 0.20 0.30 0.40 0.50 0.15 0.30 0.50
2) [Downflow velocity m/s (vb) 0.470 0.390 0.310 0.230 0.160 0.120 0.090 0.310 0.160 0.090
3) |Downflow coefficent of friction loss - (fb) 35 35 35 35 35 35 35 35 35 35
4)  |No. of down flows 2 2 2 2 2 2 2 1 1 1
5) |hb= 0/2/9.8*vb™*no. of down flows m 0.0789 0.0543 0.0343 0.0189 0.0091 0.0051 | 0.0029 0.0172 0.0046 0.0014
3. Loss of over flow
1) [Overflow depth m (Ho) 0.30 0.30 0.50 0.50 0.50 0.60 0.60 0.30 0.30 0.50 0.50 0.50 0.60
2) [Oveflow velocity m/s (vo) 0.155 0.155 0.093 0.093 0.093 0.078 0.078 0.155 0.155 0.093 0.093 0.093 0.078
3) |Downflow coefficent of friction loss - (fb) 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0 2.0
4)  |No. of over flows 2 2 2 2 2 2 2 1 1 1 1 1 1
4) |ho= fo*v0?/2/9.8*no. of over flows m 0.005 0.005 0.002 0.002 0.002 0.001 0.001 0.002 0.002 0.001 0.001 0.001 0.001
4. Loss of friction
1) [R=Wy*Le2/(Wiero) m (R) 0.225 0.225 0.225 0.225 0.225 0.225 | 0.225
2) [n=roughness coefficient - (n) 0.013 0.013 0.013 0.013 0.013 0.013 0.013
3) |vc=velocity m/s (ve) 0.052 0.052 0.052 0.052 0.052 0.052 0.052
4) |c?=1n*R¥ - (? 3,599 3,599 3,599 3,599 3,599 3599 | 3,599
5)  [Length of ditch m (Ly 5.3 5.3 5.3 53 5.3 5.3 5.3
6) [Length of wall m (Lw) 2.600 2.580 2.350 2.300 2.200 2.000 1.900
7) L =11+ Lwr(Nw+1) m (L) 23.450 23.310 21.700 21.350 | 20.650 19.250 | 18.550
8) |hf =L n*2vc2/RN(4/3) m 0.000 0.000 0.000 0.000 0.000 0.000 0.000
5. Total Loss of Head
1) [H=h +hy+h, [ m [ 0283] o084 0.059 0.036 0021 oou 0006 0004] o0002] 0020] o0001] 0005] o.001] 0.002 0.000 0.000
6. G-value Total
1) [Volume of raw m3 V) 12.66 12.67 12.73 12.74 12.77 12.83 12.85 89|m3 (TTL Volume of Flloculation Basin)
2) |Detention time min M 5.03 5.03 5.06 5.06 5.07 5.09 5.11 35.5|min (TTL Detention Time
3) |[Density of Water (at 25 degree) kgim3 | (p) 997 |
4) |Viscosity of Water (x 10-3) kgim/s| (u) 0.898 Ave. Turbidity= 17.7
5) |Acceleration of Gravity m/s2 (9) 9.8 Ave G GCT= 1,198,383
6) [G=(H o -Qg/(V-u))"® s-1 (G) 55.8 53.3 36.5 30.6 19.8 15.1 12.2 37.2
7) |[Gtvalue - 16,841 16,105 11,060 9,305 6,032 4,628 3,735 67,705 [(23,000 to 210,000)

9/10



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project [

gogd

go

Final Report

Chlorine Dosage

1. Chlorine application points
1). Receiving Well (Pre-chlorination)
2). Clear Water Tank (Post-chlorination)

2. Flow rate for pre- and post chlorination:

= 29,000 m3/d
= 1,200 m3/hr

3. Dosage of pre-chlorination

Maximum 5.0 mg/L
Average 2.0 mg/L
Minimum 1.0 mg/L

4. Dosage of post-chlorination

Maximum 2.0 mg/L
Average 1.0 mg/L
Minimum 0.5 mg/L

5. Amount of Chlorine
Amount of chlorine can be calculated by using the formula:
V=QxRx1073

V: amount of chlorine to be used (kg/h)
Q: flow rate (m3/h)
R: chlorine dosage (mg/L)

WTP Capacity Calculation for Wahalkada Phase 2

chlorine dosage am°“r.“ of
(mg/L) flow (m3/h) chlorine
(kg/h)
max. 5.0 1,200 6.0
Pre-chlorine ave. 2.0 1,200 2.4
min. 1.0 1,200 1.2
max. 2.0 1,200 2.4
Post-chlorine ave. 1.0 1,200 1.2
min. 0.5 1,200 0.6
- amount of total amount of
chlorzg]egyil_c;sage flow (m3/h) chlorine chlorine
(kg/h) (kg/h)
. Pre- 5.0 1,200 6.0
Maximum Post- 2.0 1,200 2.4 8.4
Pre- 2.0 1,200 2.4
Average Post- 1.0 1,200 12 3.6
L Pre- 1.0 1,200 1.2
Minimum Post- 0.5 1,200 0.6 18

6. Required number of chlorne cylinders to be used
Yield of chlorine gas from one ton cylinder without an evaporator

= 8.0 kg/h
Maximum amount of chlorine dosage
= 8.4 kg/h
Required number of cylinders
= 2 cylinders
Prepare 2 times to maintain chlorination during changeover of cylinders
= 4 cylinders

7. Storage of cylinders
Storage of cylinders
= 30 days for average dosage
Average amount of chlorine dosage

3.6 kg/h
86.4 kg/d
2,592.0 kg/month
= 2.6 t/month
Storage of cylinders for 30 days for average dosage
= 3 cylinders

10/10
App. 5.2 - 46



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project BBBBBBBE Final Report
WTP Capacity Calculation for Wahalkada Phase 1
APPENDIX 5.2 (f) pactty

WTP CAPACITY CALCULATION FOR WAHALKADA PHASE 1

1. General
1.1 1) Plant Capacity o Q = 14,500 m3/d
= 604 m3/hr
10.1 m3/min
= 0.17 m3/s
2) Production loss : = 50 %
3) Production capacity Q = 13,800 m3/d
1/10

App. 5.2 - 47


Yamashita
テキストボックス
 APPENDIX 5.2 (f)


The Preparatory Survey on Anuradhapura North Integrated Water Supply Project

BBBBBBBE Final Report

1.2 Flow diagram

WTP Capacity Calculation for Wahalkada Phase 1

Overflow Receiving well
Recovery
Focculator of the
backwash
Overflow Sedimentation Sludge
Tank
Blower Rapid Sand | Backwash Backwash
Filter Recycle Tank
Overflow
Clear water Thickener
Tank
Sludge
L Lagoon Pump station Drying Bed
Discharge to a Discharge to a
Served area
waterway waterway
2/10

App. 5.2-48



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project BBBBBBBE Final Report
WTP Capacity Calculation for Wahalkada Phase 1

2. Receiving Well
2.1 Design Criteria

1) Detention Time : > 1.50 min
2.2 Design
1) Units : = 1
2) Length : = 500 m
3) Width : = 5.60 m
4) Depth : = 6.00 m
5) Effective capacity : = 168.0 m3
6) Detention Time : = 16.7 min ...0OK
3. Flash Mixing
3.1 Type
Hydraulic mixing by using a weir.
3.2 Design Criteria
1) Gvalue : > 100 /s
2) Effective fall at the weir : = 1.00 m ...0OK
The energy provided by a weir with
an effective fall of 0.3m provides a G
value of 1000 s-1 at 20 C.
4. Flocculator
4.1 Type
Baffle channels
4.2 Design Criteria
1) Detention Time : = 20 min.
to 40 min.
2) Gvalue : = 10 /s
to 75 Is
3) GT value : = 23,000
to 210,000
4.3 Design
1) Number of Baffle Channels : = 4
2) Unit flow : = 2.5 m3/min
3) Number of stages of the Baffle ;
channel = 7 stages
4) Effective capacity of Baffle Channels
(refer to the Baffle channels
caluculation) = 89.3 m3
5) Detention Time = 35.5 min ...0OK

6) G value (refer to the Baffle
channels caluculation) : = 37 Is ...OK
7) Gt value (refer to the Baffle

channels caluculation) 67,705 ...OK

5. Sedimentation Tank
5.1 Type

3/10
App. 5.2 -49



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project BBBBBBBE Final Report
WTP Capacity Calculation for Wahalkada Phase 1

High-rate clarification by using upflow plate settlers

5.2 Design Criteria

1) Surface Load of the plate settlers :a = 7 mm/min
to 14 mm/min
2) Upward flow velocity oV < 80.0 mm/min
3) Effluent Weir Load : < 350 m3/day/m
5.3 Design
1) Sedimentation tank
- Units : = 4
- Unit flow : = 2.5 m3/min
- Length : L = 1440 m
- Width W = 4.00 m
- Depth : = 400 m

2) Characteristics of the plate

- Length of the plate : = 1.100 m
- Width of the plate : = 1.000 m
- Angle of the tilted plates : = 60 degree
- Spacing of the sloping parallel plate:: = 0.075 m
- Horizontal spacing of the sloping
parallel plates : = 0.087 m
- Height of the sloping plates : = 0.953 m
- Effective settling area of the plate : = 0.550 m2/plate

3) Number of the plates
- Total length of the plate settlers : 12.000 m
- Total width of the plate settlers : = 3.000 m

- Number of the plates = 416 plates
4) Surface load of the plates

- Flow rate ; = 2.5 m3/min

- Total effective area of the plates : = 228.6 m2

- Efficiency of the plates : = 90 %

12.2 mm/min ...OK

- Surface load of the plates

5) Upward flow velocity

- Flow rate ; = 2.5 m3/min
- Projected area of the plate settlers = 36 m2
- Upward flow velocity through
projected area of the plate settlers = 70 mm/min  ...OK

6) Effluent Weir

- Number of effluent weirs : = 12 weirs/train
- Length of effluent weir : = 400 m

- Diameter of the orifice on the weir = 0.03 m

- Perimeter of the orifice : = 0.09 m

- Spacing between orifices : = 0.10 m

- Number of orifices : = 78 per trough
- Total number of orifices : = 936 per train

- Total length of the perimeter of the

4/10
App. 5.2-50



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project BBBBBBBE Final Report
WTP Capacity Calculation for Wahalkada Phase 1

orifices : = 88.17 m
- Effluent Weir Load : = 41 m3/day/m ...OK

5.4 Average Sludge Production
1) Dry Solid Sludge

- Average turbidity : = 10.0 NTU
- Coefficient converting turbidity to SS: = 1.0

- Amount of dry solid sludge ; = 0.1 t/d

2) Dry Alum Sludge

- Alum dosage as Al,(SO,)°18H,0 = 60.0 mg/L
- Percentage of Al,O4 : = 16.0 %

- Solid alum dosage ; = 0.9 t/d

- Amount of dry alum sludge ; = 0.2 t/d

3) Dry Sludge Production Rate
- Total amount of dry sludge : = 0.4 t/d

4) Wet Sludge Production Rate
- Percentage of solids to water : = 0.2 %
- Total amount of wet sludge : = 179.0 m3/d

6. Rapid Sand Filter
6.1 Type

Down Flow, Single Media

6.2 Design Criteria

1) Filtration Rate : < 200.0 m/d
2) Filter Area per Unit : < 150.0 m2
6.3 Design
1) Units : = 4
2) Unit flow : = 3,625 m3/min
= 2.5 m3/min
3) Unit flow during one unit washing : = 4,833 m3/min
= 3.4 m3/min

4) Length of the filter : L = 6.00 m
5) Width of the filter W = 400 m
6) Width of the gullet : = 1.30 m
7) Maximum water depth above filter

media : = 200 m
8) Type of filter media X = Sand
9) Effective size of filter media : = 1.2 mm
10) Depth of filter bed : = 1.2 m
11) Unit Filtration Area : = 24.00 m2
12) Filtration Rate : = 151.0 m/d ...0OK
13) Filtration Rate during one unit

washing = 201.4 m/d ...NG
14) Filter Washing Frequency : = 1 /d
15) Filter Washing Rate

- Air scouring rate : = 1.00 m3/m2/min

- Air scouring duration : = 5.00 min

5/10

App. 5.2-51



The Preparatory Survey on Anuradhapura North Integrated Water Supply Project BBBBBBBE Final Report
WTP Capacity Calculation for Wahalkada Phase 1

- Backwashing rate ; = 0.25 m3/m2/min
- Backwashing duration : = 10.00 min
- Backwashing rate per filter : = 6.00 m3/min
; = 0.10 m3/sec
16) Washing Water Discharge Rate
- Loss of settled water : Vs = 63.6 m3/unit/wash
- Backwashing amount Vb = 60.0 m3/unit/wash
- Vs+Vb ; = 123.6 m3/unit/wash
- Total amount for washing : = 494.4 m3/d
- Ratio of washed water to the
amount of water treated : = 3.4 %

7. Clear Water Tank
7.1 Design Criteria

1) Detention Time : = 1.00 hours
7.2 Design
1) Units : = 2
2) Length : = 21.00 m
3) Width : = 10.00 m
4) Depth : = 400 m
5) Effective capacity X = 1,680.0 m3
6) Detention Time X = 2.8 hrs ...OK
8. Thickener
8.1 Design Criteria
1) Detention time of the sludge : = 24 hours
to 48 hours
2) Loading rate of solids per surface : = 10 kg/m2/d
area to 20 kg/m2/d

8.2 Amount of the sludge (Inflow to Thickener)
1) Dry Solid Sludge
- Raw water turbidity (high turbidity)
4 times of average turbidity for

considering high turibidity period : = 40.0 NTU
- Amount of dry solid sludge : = 0.6 t/d
2) Dry Alum Sludge
- Alum dosage as Al,(SO,)°18H,0 = 100.0 mg/L
- Percentage of Al,O4 : = 16.0 %
- Solid alum dosage ; = 1.5 t/d
- Amount of dry alum sludge ; = 0.4 t/d
3) Total Amount of Dry Sludge ; = 0.9 t/d
4) Wet Sludge
- Percentage of sludge to water : = 0.2 %
- Total amount of wet sludge
(Inflow to Thickener) : = 467.5 m3/d